
Environmental and Social Impact Assessment for 
Hybrid Wastewater Treatment System in Juba City 

  

Project No SSUWC/0001/2023 

 

 

 

 

South Sudan Urban Water Corporation  

 

Republic of South Sudan 

South Sudan Urban Water Corporation 
SAP CODE: P-SS-EB0-002 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

ii 

 

 

 

FINAL REPORT 
 

21st June 2024 
 

 

Document Review 

Document 

Title 

Environmental and Social Impact Assessment for Hybrid Wastewater Treatment 

System in Juba City 

Project No SSUWC/0001/2023 

Date Final draft version 21st June 2024 

Authors + QA  Consulting team from Eco Consultancy, South Sudan; and NIRAS A/S, Denmark 
[...]
for the final planning horizon 2051, or multiple smaller diameter pipes installed at various 

intermediate planning horizon/s say 2041. 

The Sewage Treatment Plant shall include the following unit operations, including all inter-connecting 
pipework, valving, instrumentation, and necessary control system:  

 Inlet pump station  

 Coarse screening  

 Fine Screens  

 Grit removal  

 Primary sedimentation tanks, incl. scraper bridge, scum boards, effluent weirs  

 Trickling filters including filter material and associated recirculation pump station.  

 Secondary settling tanks and sludge return pump station, incl. scum collection and transport to 
inlet works.  

 Sludge dewatering, incl. polymer system  

 Anaerobic tank for co- stabilization of sludge from primary and secondary sedimentation tank incl. 
mixing units , gas collector and gas flare  

 Sludge disposal area, incl. screening and grit storage,  

 UV Disinfection  

Faecal Sludge System Design Scope  



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

17 

 

The Faecal Sludge System shall include the following unit operations, including all inter-connecting 
pipework, valving, and instrumentation:  

 Volume Control System (Weight/flow)  

 Inlet structure  

 Coarse Screening  

 Fine Screening  

 FS Dewatering units (Option)  

 Anaerobic Ponds  

 Facultative Ponds  

 Maturation Ponds  

 Effluent Station  

Auxiliary Components  

Combined for the two treatment lines are the following elements:  

 Buildings and associated mechanical and electrical equipment, including building for power 
supply, incl. associate electrical switchboards and control system, incl. associate electrical 
switchboards and Motor Control Panels.  

 Building for Sludge dewatering and Mechanical and electrical workshop, incl. maintenance 
equipment. 

 Storage area for dewatered and stabilized sludge . 

 Administration and Operations building, incl. SCADA system,  

 Staff service building,  

 Laboratory and associated equipment.  

The proposed design life for major components of the wastewater management system is set out in 
Table 2.  

Table 3: Design life for major components 

Component  Year  

Mechanical truck-mounted tank 20 years 

Civil works of the treatment plants 40 years 

Mechanical Equipment of the treatment plants 15 years 

 

2.8 Technical options 

The successful implementation of proposed measures heavily relies on tailoring technologies and 

management concepts to suit local conditions. The proposed measures must be accepted by the 

SSUWC, the city administration, and the population in order to be effective. In order to operate and 

expand the proposed system, SSUWC must have the necessary financial, technical, and human 

resources. Human excreta removal systems can either be onsite or offsite. 

On-site disposal system: On-site disposal is a system where waste is disposed (septic tanks, aqua 

privies and latrines) just at a site of production without moving elsewhere. Collected excreta sludges 

or septages consisting both liquid and solid material from these septic tanks, pour flush, aqua privies 

and latrines require removal from time to time, transportation or collection, treatment and the 

environmentally safe disposal of septage. 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

18 

 

Off-site disposal system: Offsite system is a system that consists of sewer lines for carrying household, 

commercial, institutional and where economically and technically feasible industrial level created 

wastewaters into a central treatment plant site, where the wastewater is being treated prior to its 

disposal to a water body or used for land application. The on-site and off-site potential solutions that 

have been considered is summarized in the table below 

Table 4: Sanitation typology and options 

Wastewater management options at point of 

generation 

1. Human Excreta Removal Options  

 Toilet with private or communal septic tank 

 Toilet with Aqua Privy VIP latrine 

 Compost latrine  

 Bio-gas 

2. Sullage Removal Options at point of 
generation  

Faecal Sludge Management at the 
Municipal/Utility level 

Faecal Sludge Collection Options 

 Manual 

 Mechanical 

3.  Faecal Sludge Final Treatment Options 

 Pre-Treatment by Screening 

 Sludge drying bed and ponds for the 
leachate 

 Waste stabilization pond 

1. Liquid waste management options at point 
of generation 

2 Sewage Collection System 

3 Sewage Treatment Options 

3.1 Waste Stabilization Ponds 

3.2Trickling Filter 

3.3 Oxidation ditch 

 

 

 

 

 

2.9 Establishment of design criteria for both FS and Sullage collection 

Septage collection: Currently it is reported that 86% of the households use vacuum trucks for 

emptying their excreta pits. Although the outcome in the ToR for faecal collection is 80%, the 

Consultant proposes full coverage for means of emptying latrines and septic tanks for Munuki and 

Kator Blocks except gravity sewer collection system for old Juba town and those in small areas of 

Munuki and Kator that are in the same catchment. As to human excreta from the institutions, 

commercial centres and industries 100% collection is again targeted in Munuki and Kator Block. 

Sullage Collection: With respect to sullage: waste from sinks, showers, and baths, are expected to be 

managed at household level; in most cases where there is piped house connection by disposing it to 

septic tanks. Hotels and restaurants in the non-sewered areas however may use mostly use soak away 

pits. 

Manhole design criteria: Manholes shall be made of concrete as shown on below figure, without step 

irons. Manholes will be installed on sewer pipelines at all changes of the vertical or horizontal 

alignment at intervals not exceeding lengths (as per figure below) in straight line for sewer lines. 

 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

19 

 

 

Figure 11: Typical Precast Concrete Manhole 

 

Manholes shall be delivered and installed on site as pre-cast concrete sections. Sewers and manholes 

must be made watertight and upon completion should leaks be discovered when the manholes are 

tested, they must be sealed with hydraulic cement. 

Connections to the manhole shall be performed by a coupling O-ring around the pipe cast into the 

concrete base of the manhole that is suitable for HDPE pipes to provide a water tight manhole. A 

flexible pipe connector coupling shall be installed within 300 mm of manhole exterior in any areas of 

less than optimum soils conditions. Steps shall not be provided in the manholes. Portable aluminium 

ladders shall be provided for accessing the interior of manholes. 

The following design criteria/requirements shall be applied for the manholes: 

Concrete shall be 30 MPa minimum strength; Sulphide resistant cement shall be used; Traffic loading 

in accordance with DIN 1072 Maximum depth ≤ 5 m. 

Manhole covers shall be either ductile iron or cast iron, black bitumen coated. Concrete bricks will be 

allowed for levelling of the manhole casting. Lock-type or pressure-type manhole covers shall be used 

on manholes located in areas subject to flooding. Manhole covers shall be in accordance with the 

relevant provisions of DIN EN 124 where: 

 Class D400kN covers will be used in roads, hard shoulders and parking areas. 

 Class B125kN will be used in pedestrian walkways areas and comparable locations. 

 All manhole covers shall be 62.5 cm diameter clear opening, 

 Cover shall be tight fitting on frames so as not to vibrate under passing traffic 

2.10 Pump Station design criteria 

Submersible pumps shall be used for the lift and pumping stations. For small-medium sized lift 

stations, a simple circular chamber is proposed. Benching will be provided to direct sewage solids to 

the pump(s). The main pumping stations (North and South) will be provided with a back-up diesel 

generator electrical system 

The civil structures are designed for 2041 flows; however, it will be considered that the pumping 

equipment to be initially procured under project implementation are designed to meet 2031 flows. 

The corresponding wet wells, piping system and force mains shall also be designed for 2041 flows. 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

20 

 

2.11 Establishment of design criteria for treatment and final safe disposal/reuse 

The effluent quality is based on the water body into which the effluent will be discharged. As South 

Sudan does not have a valid discharge criterion, in this design, the Consultant proposes to adopt the 

National Environmental Management Authority (NEMA) effluent standards as the East African 

standards shown below (standards used in Kenya and Uganda among others). 

Table 5: Effluent Standard for Discharging to the environment 

Parameter Unit 
Allowable limits for Pollutant 

Substance 

pH ` 6.5 – 8.5 

Biological Oxygen Demand BOD5 (5 
days at 20 C) 

mg/L < 30 

Chemical Oxygen Demand COD * mg/L < 50 

Total Suspended Solids * mg/L < 30 

Total Dissolved Solids * mg/L < 1200 
Ammonia (NH4) + Nitrate (NO3) + 
Nitrite N02 

mg/L < 
100 

Max E. Coli mg/L Nil/100 

Total Coliform mg/L 1000/100 

Source: NEMA, Kenya Gazette supplement No 68 - Sixth Schedule 

Marked with a * is parameters where the recent water samples taken in April 2024 of discharged 
effluents do NOT meet the East African standards – please also refer to Annex 3 and Table 2. 

2.12 Criteria for primary treatment design 

Design criteria for primary treatment options where required is detailed in the table below. 

Table 6: Design criteria for primary treatment options 

Process Unit Primary treatment 

 

Influent Tank 

 Rectangular concrete tank 

 Min. retention time of 3 min. (peak flow) 

 Bottom level as high as possible due to optimization of start 
hydraulic head. 

 

 

Coarse Screen 

 Installed at entrance to Inlet tank. 

 Cleaning depth 90 – 100 mm. 

 Manual cleaned 

 Space between bars: 20 mm 

 

 

Fine Screen 

 Installed in the Influent tank 

 Cleaning depth 90 – 100 mm. 

 Automatic cleaned 

 Space between bars: 5 mm 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

21 

 

 

 

 

 

Primary Clarification 

 Circular concrete tanks. 

 Design basic: peak flow 

 Hydraulic retention time: 2.5 hour 

 Overflow rate: 30 m3/m2*day (average flow) 

 Weir loading: 60 m3/m * day (average flow) 

 Underflow concentration (sludge concentration): 4% 

 Side water depth: 3.50 meter 

 Suspended Solid removal: 50%. 

 BOD and COD removal: 30% 

 

2.13 Criteria for waste stabilization ponds design 

Waste stabilization ponds (WSP) are designed based on retention times and loading rates determined 
by the average influent flow rate and sewage quality. The net evaporation rate and the mean 
temperature of the coolest month are also essential parameters to consider during the design process. 
These design criteria, recommendations for pond depth and slope, etc., have been compiled from 
various international publications on wastewater treatment. 

2.14 WSP Components and Effluent Standards 

Anaerobic: - A pond where sewage is digested anaerobically. 

Facultative: - A pond where both anaerobic and aerobic digestion of the sewage takes place. 

Maturation: - A pond primarily responsible for pathogen removal by various mechanisms including 
UV disinfection. Effluent standards for South Sudan are not available. NEMA standards are of the 
design criteria are used. The BOD5 removal rates used for the design are shown below: 

Table 7: Anticipated BOD5 and Coliform Percentage Reductions 

World Bank: Design and Operation of Waste Stabilization Ponds in Warm Climates of 

Developing Countries 

2.15 Criteria for oxidation ditch design 

This is a modified activated sludge process operated in extended aeration process. The bases for the 
design of oxidation ditch is primarily the load, that is the quantity and the strength of the waste which 
has to be purified. Oxidation ditches achieve 95% removal of both Biological Oxygen Demand (BOD) 
and Suspended Solids. Design criteria for oxidation ditch is shown below. 

Table 8: Design criteria for oxidation ditch 

Process Unit Oxidation Ditch System 

Type of Pond System BOD5 Removal Rate (%) Coliform Removal Rate (%) 

120C 200C 250C 120C 200C 250C 

Anaerobic, 3 x 
facultative and 3 x 
maturation 

94 95 95+ 99.95 99.996 99.99999 

 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

22 

 

Oxidation Ditch  Hydraulic Retention Time. Min. 15 hours 

 MLSS concentration. 4 kg MLSS/m3 

 F/M ratio: 0.2-0.5 kg BOD5/kg MLSS/day 

 Depth of tanks: 3 meter 

 Width of channels: 4-5 meter 

 Influent Feed Location: Influent and return activated sludge 
feed to the aeration tank should be located just upstream of an 
aerator to afford immediate mixing with mixed liquor in the 
channel 

 Effluent Removal Location: Effluent from the aeration channel 
shall be upstream of an aerator and far enough upstream from 
the injection of the influent and return activated sludge to 
prevent short-circuiting. 

Secondary Clarification  Circular concrete tanks. 

 Design basic: Peak flow and average flow 

 Overflow rate: 20 m3/m2*day (average flow) 

 Weir loading: 50 m3/m * day (average flow) 

 Underflow concentration (sludge concentration): 1-1.5% 

 Side water depth: 3.50 meter 

 Effluent SS: 20 mg/l 

Effluent Tank  Concrete construction following secondary clarifier 

 Main function. To collect cleaned water from secondary clarifier 
step for flow measurement and sampling of water probes 

Disinfection (if required)  Complete facilities for disinfection of cleaned waste water to be 
included       if needed 

 Disinfection method. Chlorination or alternative UV/Ozon (only 
with low SS) 

Sludge Storage Tank (secondary 
sludge) 

 Circular concrete tanks. 

 Design basic: storage of 3 days sludge production 

 Include 2 pcs. (one + one stand-by) of dry installed pump for 
feeding sludge thickener 

 Capacity of pump: adjusted for feeding of sludge thickener for 
7 hours/day and 5 days/week 

Sludge Gravity Thickener  Circular or rectangular concrete tanks. 

 Depth. 4 meters 

 Design basis: Mass loading 

 SS loading: 60 kg/m3 * day 

 Underflow concentration (sludge out): 4-6% 

Process Unit Oxidation Ditch System 

Sludge Dewatering Unit  Sludge source: Digested sludge 

 Type of dewatering unit: Belt filter press or Filter Screw Press. 

 Filtrate solids content: 100 mg/l 

 Cake solid content. 18-20 % 

 Polymer station for preparation from dry polymer and with 
dosing of 1% solution 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

23 

 

Sludge Digester (if required)  Circular concrete tank 

 Temperature: raw waste water = 20 dg C; digester: 35 dg C 

 Heating: waste heat from CHP 

 Heat exchanger: external between influent sludge and CHP 
waste heat 

 Percent volatile solids degraded: 50-60 % 

 Influent Concentration of SS to digester: 10 % 

 Concentration of SS in Digester: 6 % 

 Detention time in digester: min. 20 days 

 Pump installation for feeding sludge from primary and 
secondary sludge storage tank 

Technical Building  The building to include the following: 

 Electrical room for panels 

 Control room 

 Laboratory 

 Work-shop 

 Stock room for spare parts 

 Toilet facilities 

 Rest/eating facilities 

Other Civil Structures  All necessary wells 

Piping:  Process water: HDPE 

 Biogas pipes: HDPE 

Instrumentation & Control  Flow at inlet/outlet 

 pH at inlet/outlet 

 Temperature at inlet/outlet 

 Temperature at digester 

 Oxygen in aeration tank 

 pH at digester 

 Gas flow at digester 

 PLC control 

Land Preparation & Landscaping 

and infra structure 

 Existing pump station to be removed or closed down 

 All vegetation, trees, and roots to be removed on the land and 
land to be prepared for construction. 

 New soil to be supplied when needed and excess soil to be 
removed. 

 After finished construction the land must be landscaped 
including grass. 

 Roads to be established where needed. 

 Fences around the whole area to be established 

 

2.16 Criteria for trickling filter system design 

The Trickling Filter process is based on the biological oxidation of pollutants contained in the 
wastewater. The media in the Trickling Filter provides a surface for the growth of bacteria and other 
micro-organisms that feed on the organic pollutants in the wastewater, and then uses oxygen in the 
air to convert these into harmless by-products. 

Trickling Filters can provide biological treatment of wastewater to reduce Biological Oxygen Demand 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

24 

 

(BOD) and Chemical Oxygen Demand (COD) in carbonaceous systems, BOD and ammonia in combined 
carbonaceous and nitrifying systems and nitrifying liters to reduce ammonia. 

Originally built using rock or stone media, Trickling Filters have proved simple to run, reliable, energy 
efficient and able to achieve successful treatment. The modern version of Trickling Filters uses the 
structured plastic cross-ow media. 

Trickling filter system may be constructed as single unit, or multiple units connected in parallel or in 
series. They can also be arranged in a flexible way that is open for various flow schemes. Trickling 
filters are sensitive to high content of suspended solids (SS). SS with after time block the trickling 
system. Furthermore, SS is not digested during the way down the trickling filters, Therefore a primary 
sedimentation tank together with screens is required to remove SS prior to the trickling filter.  A typical 
trickling filter system will be as shown below: 

 Table 9: Typical trickling filter specifications 

Process Unit  Trickling Filter System 

Trickling filter system in series 

First Trickling Filter  High-loaded. 0.8 kg BOD/ m3 x day 

 Circular concrete tanks. 

 Media: Plastic or stone 

 Specific Surface Area: min. 60 m2/m3 

 Plastic pre-fabricated 

 Size of stone. 50 mm (25-75 mm) 

 Underdrain material: Plastic or concrete 

 rotating arm (distributor arm) is provided to evenly 
distribute sewage over the surface. Motor driven or 
by head power. 

 Air to be provided through under-drainage system 
from ventilation of filter. 

Second Trickling Filter  Low-loaded. 0.20-0.25 kg BOD/ m3 x day 

 Circular concrete tanks. 

 Media: Stone 

 Specific Surface Area: min. 60 m2/m3 

 Plastic pre-fabricated 

 Size of stone. 50 mm (25-75 mm) 

 Underdrain material: Plastic or concrete 

 rotating arm (distributor arm) is provided to evenly 
distribute sewage over the surface. Motor driven or 
by head power. 

 Air to be provided through under-drainage system 
from ventilation of filter. 

Secondary Clarification  Circular concrete tanks. 

 Design basic: Peak flow and average flow 

 Overflow rate: 20 m3/m2*day (average flow) 

 Weir loading: 50 m3/m * day (average flow) 

 Underflow concentration (sludge concentration): 
1-1.5% 

 Side water depth: 3.50 meter 

 Effluent SS: 20 mg/l 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

25 

 

Recirculation Tank  Concrete construction following the 2nd  Stage 
Trickling filter 

 2 pcs of submerged pumps for recirculation of 
discharged water to 1st  stage trickling filter. 
Capacity each. 1-3 x average flow. 

Effluent Tank  Concrete construction following secondary clarifier 

 Main function. To collect cleaned water from 
secondary clarifier step for flow measurement and 
sampling of water probes 

Disinfection (if required)  Complete facilities for disinfection of cleaned 
waste water to be included if needed 

 Disinfection method. Chlorination or alternative 
UV/Ozon (only with low SS) 

Process Unit Trickling Filter System 

Sludge Storage Tank 

(Primary sludge) 

 Circular concrete tanks. 

 Design basic: storage of 3 days sludge production 

 Include connection for vehicle pump. 

Sludge Storage Tank (secondary 

sludge) 

 Circular concrete tanks. 

 Design basic: storage of 3 days sludge production 

 Include 2 pcs. (one + one stand-by) of dry installed 
pump for feeding sludge thickener 

 Capacity of pump: adjusted for feeding of sludge 
thickener for 7 hours/day and 5 days/week 

Sludge Gravity Thickener  Circular or rectangular concrete tanks. 

 Depth. 4 meters 

 Design basis: Mass loading 

 SS loading: 60 kg/m3 * day 

 Underflow concentration (sludge out): 4-6% 

Sludge Dewatering Unit  Sludge source: Digested sludge 

 Type of dewatering unit: Belt filter press or Filter 
Screw Press. 

 Filtrate solids content: 100 mg/l 

 Cake solid content. 18-20 % 

 Polymer station for preparation from dry polymer 
and with dosing of 1% solution 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

26 

 

Sludge Digester (if required)  Circular concrete tank 

 Temperature: raw waste water = 20 dg C; digester: 
35 dg C 

 Heating: waste heat from CHP 

 Heat exchanger: external between influent sludge 
and CHP waste heat 

 Percent volatile solids degraded: 50-60 % 

 Influent Concentration of SS to digester: 10 % 

 Concentration of SS in Digester: 6 % 

 Detention time in digester: min. 20 days 

 Pump installation for feeding sludge from primary 
and secondary sludge storage tank 

Technical Building  The building to include the following: 

 Electrical room for panels 

 Control room 

 Laboratory 

 Work-shop 

 Stock room for spare parts 

 Toilet facilities 

 Rest/eating facilities 

Process Unit Trickling Filter System 

Other Civil Structures  All necessary wells 

Piping:  Process water: HDPE 

 Biogas pipes: HDPE 

Instrumentation & Control  Flow at inlet/outlet 

 pH at inlet/outlet 

 Temperature at inlet/outlet 

 Temperature at digester 

 pH at digester 

 Gas flow at digester 

 PLC control 

Land Preparation & Landscaping 
and infra structure 

 Existing pump station to be removed or closed 
down 

 All vegetation, trees, and roots to be removed on 
the land and land to be prepared for construction. 

 New soil to be supplied when needed and excess 
soil to be removed. 

 After finished construction the land must be 
landscaped including grass. 

 Roads to be established where needed. 

 Fences around the whole area to be established 

 

2.17 Faecal Sludge and Wastewater Treatment Prioritised Option (Project proposal) 

The option prioritised and chosen, as per approved preliminary design, involves treatment of both 
sewage and faecal sludge at Rokwe (Roton) site using drying bed for FS and Trickling filter for Sewage 
as shown in the flow diagram below. 



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

27 

 

Most essentially, both faecal sludge and sewage will be treated at the existing treatment plant site at 
Rokwe (Roton). Rokwe’s rehabilitated and modified treatment plant will be used to treat faecal sludge 
along with drying beds and ponds for treating leachates. Trickling filters will be used to treat sewage 
that is conveyed by sewers (pipeline system). The figure below shows this treatment plant prioritised 
project solution. 

For technical descriptions and detailed outline of all elements in below FS and WW treatment system, 
reference is made to the approved preliminary engineering design report, April 2024. 

 

 

 

 

 



ESIA for Hybrid Wastewater Treatment Plant, Juba City   Final Draft Report 

 

South Sudan Urban Water Corporation                                                                                                           39 

 

 

Figure 12: Treatment plant for chosen Project Option 

 



ESIA for Hybrid Wastewater Treatment Plant, Juba City   Final Draft Report 

 

South Sudan Urban Water Corporation                                                                                                           40 

 

2.18 Main Project Activities 

The activities for the Project can be divided into two (2) phases, namely: a) Construction; and b) 
Operations and maintenance. The key project activities, and associated environmental aspects, during 
these two phases of the Project have been summarized below. 

Construction Phase: 

The construction activity will involve construction of anaerobic pond, trickling filter facility and 

laying of gravity sewer line and raising main and construction Treatment Facility. The construction 

work will include excavation, pilling, backfilling etc. Construction work shall also encompass desilting 

of the existing gravity sewer lines. Replacement and installation of pumps along with electrical works 

(i.e. wiring, cable dressing, installation of electrical panels etc.) shall also be carried out during 

construction phase. The length, diameter, and depth and the of the gravity pipes and the number 

of manholes for the first stage shall be done. Laying of gravity pipes and the number of manholes 

shall be done for the second stage 

Operation and Maintenance Phase: 

During Operation and Maintenance the sewage water from Rokwe treated at the new WWTP will 
follow prescribed standards generally used in East Africa (in Uganda and Kenya). Biogas and sludge will 
be generated from the treatment of sewerage water. Biogas will be utilised in the bio-gas plant for 
power generation whereas the dry sludge cakes can be utilised for composting after dewatering of 
the sludge, though this aspect has not been considered in scope of work for O&M contractor as per 
Concession Agreement. The treated water will comply with effluent discharge standards set by East 
African standards and shall be discharged into a water system (stream) leading to the White Nile 2-3 
km downslope from the treatment plant. 

Sludge handling for pond system: 

The pond systems are not producing any regular sludge to be removed. Sludge are basically almost 
completely  digested in the ponds and only after interval of years it needs to be removed. No sludge 
handling system are foreseen in this solution. 

Sludge handling for trickling filter:  

The total sludge production from the Trickling filter system are estimated to 8,914 kg TSS/day (say 9,000 
kg TSS/day) with a DS% of 1.0%. The following proposal are made for handling of sludge: Pre-
dewatering of sludge: Digestion of Sludge Dewatering of sludge and Disposal of sludge. 

When sludge are digested mesophilic in a digester, the sludge are hygienized and can be applied as 
agricultural fertilizer if it does not contain hazardous components (heavy metals etc.).It is 
recommended that there are made a quality test of FS that can reveal if the digested sludge can be 
used as a fertilizer. 

Biogas/energy potential: 

 Biogas production rate = 0.4 m3 biogas/kg TS: = 3,600 m3/day 

 Methane: = 65 % 

 Heating value of biogas: = 22,400 kJ/m3 Total energy yield: = 80,640 MJ/day 

 Potential CHP electric power: = 300 kW 

  



ESIA for Hybrid Wastewater Management System in Juba City  Final Draft Report 

41 

 

3. POLICY, LEGAL AND INSTITUTIONAL FRAMEWORK 

3.1   Relevant National Policies 

The Government of the Republic of South Sudan is dedicated to advancing sustainable development 
and integrating environmental protection measures into all development projects. The government 
therefore has several policies, laws, and regulations aimed at mainstreaming environmental 
management practices. 

ESIAs are conducted to assess the potential positive and negative impacts of proposed projects. The 
aim is to capitalize on the positive impacts while implementing measures to mitigate the negative 